
PLUS —
Proposed Revisions to the Lead and Copper 
Rule / AWIA Risk and Resiliency Assessments 
and Emergency Response Plans

PFAS Treatment and Decision Support Tools

First Place Intelligent Water Challenge

2019 Erlenmeyer Award

Aloha! From Carollo's New Hawai'i Office

CYANOTOXIN EMERGENCY RESPONSE
City of Salem    

CAROLLO ENGINEERS  |  VOL 4 2019



TECHNICAL EDITOR: Jess Brown, 714-593-5100 | jbrown@carollo.com

CONTENT EDITOR: Nick Webber

COPY EDITOR: Karen Leonard, Youmi Park

DESIGN AND PRODUCTION: Laura Corrington, Carol Belisle, Matthew Parrott, Stacy Fuller

IN THIS ISSUE

2 Proposed Revisions to the Lead and Copper Rule

 AWIA Risk and Resiliency Assessments and 
Emergency Response Plans
[...]
water, an important aspect of what 

we do is to help our clients address 

current drinking water regulations and 

prepare for any future compliance 

implications. This article focuses on 

two recent regulatory actions issued 

by the United States Environmental 

Protection Agency (USEPA) that will 

affect public water systems nationwide: 

the proposed Lead and Copper Rule 

Revisions (LCRR) and America's Water 

Infrastructure Act (AWIA) of 2018.

COMMENTARY   CURRENTS CURRENTS   IN THIS ISSUE

2  3



0.0

0.5

1.0

1.5

2.0

2.5

3.0

3.5

4.0

4.5

5.0

5/21/2018 5/31/2018 6/8/2018 6/16/2018 6/24/2018 7/2/2018 7/10/2018 7/18/2018 7/26/2018

M
ic

ro
cy

st
in

 C
on

ce
nt

ra
tio

n 
(µ

g/
L)

Aldersgate (POE)Middle Intake

Age 6+ HA Level

Vulnerable HA Level

Pilot components (from left to right): South Channel’s pilot influent pump, PAC mixing and 
settling tanks, and pilot roughing filter and slow-sand filter.

PAC pre-treatment system components installed for demonstration-scale and full-scale 
operation included PAC-feed hopper (as shown on the left, being loaded by the City 
Operator) and PAC injection via a Solarbee® (right).

As predicted by the pilot and demonstration tests, creating 
alum floc to settle PAC prior to first stage filtration was very 
difficult to maintain, even with extensive jar testing and 
alum/polymer dose adjustments. During this time, there was 
also a bloom of fragilaria, a type of filter-clogging algae. As 
a result, the first stage filter had to be drained and scraped 
every few days. However, it was determined later that the PAC 
contributed very little to the filter headloss, and that filter 
runs could go for a week or longer without the addition of 
alum or polymer.

2019 Treatment Strategy
During the 2019 algal bloom season, the City measured 
microcystin concentrations similar to the 2018 season. 
However, cyanotoxins in the distribution system were well 
below the HA limit, and no advisories were issued. This was 
because the City implemented a detailed monitoring and 
response plan using the lessons learned in 2018. As part of 
this plan, several treatment modifications were made to 
implement a multi-barrier approach, including:

1. Dosing 10-40 mg/L PAC when cyanotoxins were detected  
at the GIWTP intake.
a. During the winter, Carollo worked with the City to install new intake flow meters that more accurately dose PAC and expand the settling 

basin to give more contact and settling time prior to filtration.
2. Increasing the chlorine dose from 1.5 mg/L to 3 mg/L and then using a newly designed and constructed dechlorination facility to bring 

chlorine concentration levels back to normal levels.

3. Monitoring and responding to changing conditions as they occurred.

The sustained efforts of the City and Carollo resulted in a robust treatment system that successfully treated high levels of microcystin through the 
summer, making for a highly satisfied client and a relieved response team. The PAC system removed about 50% of toxins, with the rest removed by 
biological filtration. Carollo is now working with the City to design a new ozone facility at GIWTP that will produce high quality water for years to come.

2018 Cyanotoxin Response 
Strategy
Within the first week of Carollo’s involvement, the 
Water ARC® completed bench-scale testing of GIWTP 
source water for the removal or destruction of the 
cyanotoxins. The tests found that:

 ■ Chlorination is effective at oxidizing microcystin, 
but at concentrations greater than typically used 
in the GIWTP-treated water.

 ■ PAC removed cyanotoxins, including microcystin.

 ■ PAC is difficult to settle when alum and polymer 
dosages are not optimized. 

 ■ Ozone oxidizes both microcystin and 
cylindrospermopsin.

The City needed to immediately execute a treatment strategy to 
remove the “do not drink” advisory, and the PAC was the only feasible 
option for implementation during the 2018 algal bloom season.

The next 2 weeks were spent testing the impacts of two-stage 
filtration and PAC dosing on cyanotoxin removal and determining 
operational challenges at GIWTP, first on a pilot that Carollo happened 
to already be operating on-site for another project, and then at a 
larger demonstration scale. The preexisting pilot was extensively 
modified with the addition of pickle drums to mimic the settling 
conditions of the plant’s intake channels and basins. 

City of Salem    CYANOTOXIN EMERGENCY RESPONSE
TIMOTHY ENGLISH, PE (tenglish@carollo.com)  n  NICOLE WILLIAMS, PE  n  CAROLLO'S WATER PRACTICE AND SUPPORT TEAM

PAC, alum, and polymer were injected at the corresponding 
locations on the pilot while cyanotoxin concentrations and turbidity 
were monitored. A 10-mgd demonstration-scale test of PAC, alum, 
and polymer was then run for one week.

Upon completion of the tests, a more robust PAC dosing system with 
Solarbee® mixers was installed in the intake of GIWTP for full-scale 
treatment. On July 4, the new 50-mgd cyanotoxin treatment system 
was brought online. For the next month, the plant was operated and 
monitored by the City and Carollo staff 24 hours a day. As shown in 
Figure 1 on the right, the microcystin concentrations entering the 
GIWTP (Middle Intake) were above HA levels, but the water leaving 
the facility (Aldersgate POE) was non-detect. 

Figure 1. Microcystin 
concentrations at the 
GIWTP intake and 
Aldersgate (POE) 
through the 2018 
cyanotoxin season.

The Geren Island Water Treatment Plant (GIWTP) started supplying potable water to the City of Salem, 
Oregon, in 1937. The raw water intake for the GIWTP is downstream of Detroit Lake, a large reservoir impounded 
by the Detroit Dam. Historically, the City’s rigorous water quality monitoring program has shown effective 
cyanotoxin removal through the sole treatment process: biologically active slow sand filtration. 

On May 23, 2018, 7 µg/L of cylindrospermopsin and low levels of microcystin were detected in the raw water much earlier in the season, and at much 
higher concentrations, than in past years. Unfortunately, these detections occurred before the filters could acclimate to the cyanotoxins, and the 
existing GIWTP failed to reduce the concentrations to below health advisory (HA) levels. Over the next several days, increased monitoring confirmed 
the presence of microcystin and trace amounts of cylindrospermopsin and anatoxin-a in the distribution system, leading to a "do not drink" advisory for 
vulnerable people on May 29. The advisory was lifted on June 2 after a series of non-detects. On June 6, microcystin was detected above HA levels 
at the distribution system point-of-entry (POE), and a second advisory was issued. This advisory was lifted on July 2, after 12 consecutive days of 
cyanotoxin concentrations below the HA levels—the longest such advisory in US history. 

Immediately after the first water advisory, the City retained Carollo to help support its public outreach efforts while aggressively pursuing 
implementation of a near-term solution and planning for long-term treatment enhancements to mitigate the risk of future cyanotoxin events. The 
near-term approach involved a 3-week period devoted to developing and vetting alternative mitigation strategies. These strategies included:

 Ê Conducting a literature review to identify cyanotoxin treatment technologies for consideration for either near- or long-term implementation at GIWTP.

 Ê Conducting bench-testing at Water ARC® of several treatment methods on raw water samples from the GIWTP.

 Ê Retrofitting a pilot that was already at GIWTP to facilitate a quick pilot-scale evaluation of powered activated carbon (PAC) addition. 

 Ê Pilot testing followed by demonstration-scale testing (10 mgd) and then full-scale (50 mgd) implementation. 

Carollo is currently designing the long-term solution: two-stage filtration with intermediate ozonation. This article will review the findings, challenges, 
and lessons learned from this experience. 

INTRODUCTION 
AND BACKGROUND

5/29: City issues “Do Not Drink” 
notice to Vulnerable People.

6/2: City lifts “Do Not Drink” 
notice to Vulnerable People.

6/4: City re-issues “Do Not Drink” 
notice to Vulnerable People.

7/2: PAC System online; City 
lifts “Do Not Drink” notice to 
Vulnerable People.

CURRENTS   FEATURE STORY FEATURE STORY   CURRENTS 

4  5



This article is a continuation of the PFAS article 
in Currents Volume 3 and provides information on 
advancements in PFAS treatment, advanced modeling 
tools, and techniques that Carollo has developed. Please 
refer to Volume 3 for general information on PFAS 
regulations and specific PFAS project details.

How are PFAS Treated?
Per- and polyfluoroalkyl substances, known as PFAS, have been used 
in many industries since the 1940s and are known to cause adverse 
health effects. Unfortunately, conventional water and wastewater 
treatment processes, such as coagulation, flocculation, sedimenta-
tion, filtration, or activated sludge processes, are mostly ineffective 
at removing PFAS from drinking water. Even ozonation and most 
advanced oxidation processes (AOP) do not remove PFAS efficiently. 

Presently, several innovative AOP technologies are being devel-
oped to attack C-F bonds and destroy PFAS, but are still in the 
research stage. Granular activated carbon (GAC) adsorption, ion 

DECISION SUPPORT TOOLS
SRIKANTH GRANDHI, PE (sgrandhi@carollo.com)

CHARLIE HE, PE (che@carollo.com)

exchange (IX), reverse osmosis (RO), and nanofiltration (NF) have demon-
strated to effectively remove PFOA and PFOS with some limitations 
associated with each of these technologies, as shown in Table 1 below.

A Retrofittable System
To cope with the impacts of changing water quality on PFAS treatment 
and the uncertainties of changing regulations, Carollo developed the 
concept of a "retrofittable system" that can accommodate both carbon 
and resin with just very minor or no modifications to the vessels. This 
approach considers the differences between the design parameters for 
GAC or IX, such as surface loading rates, EBCT, and media depth, and 
accommodates both. 

Both GAC and IX systems use pressure vessels and are typically designed 
in either lead-and-lag or parallel-staged configurations, helping to max-
imize the system’s removal capacity, improve product water quality, and 
maximize operations flexibility. The retrofittable system uses the same 
standardized vessel design, but incorporates an innovative underdrain 
system that considers the differences in GAC and IX design parameters.  
It includes a backwash system as well, which is normally required for GAC, 
and uses 5-μm bag filters as a pretreatment for IX, which should not be 

backwashed during operation. 

Installing a retrofittable media treatment system 
may slightly increase the capital costs; however, it 
will provide more flexibility in the future to switch 
between media types. With this approach, users 
can obtain competitive pricing on either GAC or IX 
media for treatment systems and take advantage 
of new types of engineered media for PFAS 
adsorption that may be developed in the future.

PFAS Treatability Database 
and Decision Support 
Modeling
Capital costs for GAC and IX for PFAS treatment 
are often straightforward and can be determined 
without requiring testing. However, bench testing 
and modeling are recommended to establish the 
basis for O&M and life-cycle costs related to GAC 
and IX.

Rapid Small Scale Column Testing (RSSCT) is a 
great tool for estimating the frequency of media 
replacement and for selecting the best media. 
Carollo has conducted over 40 sets of RSSCT for 
PFAS with research institutes, such as the Arizona 

PFAS Treatment AND

Figure 1. Simulated 
full-scale PFAS 
removal and 
analytical results 
for different 
adsorbents, under 
different treatment 
configurations, 
considering various 
product water 
quality goals.

State University, or at Carollo’s own Water ARC® lab. More than 
15 source waters and water blends have been tested using a 
wide range of carbon media.

In pilot-scale and full-scale testing, it takes months to achieve a 
breakthrough curve. RSSCT, on the other hand, is a small-scale 
model of a pilot-scale/full-scale system and aims to simulate 
the breakthrough much more quickly, in days or weeks. 
The results from the RSSCT method can be used to simulate 
performance at the pilot scale/full scale.

Because PFAS are present at trace concentrations, constant 
diffusivity equations are used in lieu of the proportional 
diffusivity equations to scale down the hydrodynamic 
characteristics and mass transfer phenomena from a full-scale 
system to the bench-scale system. 

Advanced decision support modeling tools offer significant 
value in converting bench-scale testing results into relevant 
information for full-scale design and operation.

A few of those benefits include:
 ■ Modeling the performance of various media and resins.
 ■ Modeling full-scale breakthrough from bench-scale testing.

Table 1. Advantages and Disadvantages of IX, RO, and NF at Removing PFAS

Advantages Disadvantages

GAC  • Can be easily implemented.
 • Effective at removing PFOA and PFOS.
 • Good option if the source water also contains 
other organic contaminants that could be 
removed simultaneously.

 • Not very effective at removing 
short-chain compounds.

IX  • Can be easily implemented.
 • Highly effective at selectively removing both 
long- and short-chain compounds.

 • Has higher PFAS removal capacity and lasts 
much longer than GAC.

 • More suitable for treating groundwater with 
higher PFAS concentration.

 • It can handle higher surface loadings at lower 
empty bed contact time (EBCT), therefore 
requires smaller footprint than GAC.

 • More suitable for wellhead treatment when 
space is limited or height restrictions apply.

 • Less flexible to operate than GAC 
due to poor chlorine resistance 
of the IX media and the negative 
impact of backwash on the IX mass 
transfer zone. This is particularly 
true if the well is subjected to 
intermittent operation.

RO/NF  • Removes most PFAS at high efficiency, 
including shorter chain PFAS.

 • Does not truly remove PFAS, but 
just concentrates them in a brine 
stream that still has to be handled.

 • For inland utilities, appropriate 
brine disposal options are 
unavailable, making the RO/NF 
option not applicable.

 ■ Evaluating different design configurations (e.g., parallel staged versus lead 
and lag).

 ■ Supporting accurate cost estimates and efficient designs.

 ■ Selecting an alternative by evaluating and optimizing the treatment 
configuration to meet a target treated water quality goal.

Modified RSSCT methods for IX resins have been tested as well and are being 
compared to pilot- and full-scale data. Figure 1 shows an example of the ben-
efits of simulating full-scale PFAS performance for different adsorbents under 
different treatment configurations. It also shows that the results from full-scale 
testing validate the modeled performance.

Data collected through water quality sampling and bench and pilot testing 
were integrated into our PFAS treatability database. The breakthrough 
curve was modeled in Carollo’s Blue Plan-it® Decision Support System using 
exponential, logarithmic, or polynomial equations based on either feed 
concentrations or the solid phase mass load. Unlike most RSSCT models, which 
only simulate the operational performance of a single column, our dynamic 
simulation model allows users to simulate and optimize a variety of complicat-
ed configurations, such as staged multiple trains in parallel, multiple vessels in 
series, etc. Algorithms accounting for biological activities on the media were 
integrated as well. This model is not just for research purposes—it can support 
a wide range of design and operation decisions:

 ■ Determining the number of contactors required in parallel or in series to 
meet a given target product water quality goal.